DEXTER
STACK DRYER

@ Part # 8533-090-001 5/19




Parts Data

Cabinet Group

Key
%

= O

w N

*I_—h‘-*I—**l—***l—*l—*komm\l\l********c'\m**-bw**NNl—‘-l—‘-**

Part Number

9960-256-032
9960-256-034
9960-256-035
9960-255-008
9960-255-016
9982-280-014
9982-280-012
9545-012-015
8640-413-002
9212-002-003
9206-413-001
9548-117-000
8545-064-001
9206- 420-003
9244-082-001
9545-018-017
9531-033-001
8640-413-001
8640-413-003
9086-015-002
8638-190-009
8641-582-006
8640-399-001
9989-569-003
9989-569-001
9989-568-003
9989-568-001
9545-008-014
8641-585-001
9544-072-002
9452-819-001
9345-008-020
9545-052-001
8641-436-003
9021-041-001
9486-149-001
9545-053-002
9801-099-001

Description Quantity
Door Assy., Loading Complete-Wht ........cceuceiiieiiiiiicinnene, 2
Door Assy., Loading Complete-SS ......cccoovviiiiiiniiiireecieenn, 2
Door Assy., Loading Complete-Chrome SS/CHR/BLK .......... 2
Door Assy., Loading-SS(ring only) .....cccccvveeuiiiiiniiineccseenn, 2
Door Assy., Loading-Chrome(ring only) .....cccccvveeiiirenccnrennn. 2
Plate Assy., Hinge (Wht) NO Pin ...c..coriieeiiiiniciriincneeeneeeees 2
Plate Assy., Hinge (SS) NO Pin....cceuciiieiiiieniccceeecs e, 2
Yol (AT VA o T{9Te T3 o 11 1o To | G 8
Nut, Hinge t0 DOOF .....iieiiiiiieiirnirresirrsrre s re s en e e 8
(] = T3 T Yo 2
Gasket, Glass, BlacK.....cvviiiiiiniiiiiiiminis e e e 2
SUppPOrt, DOOK GIASS ...icveeiiiiiniiericrs s s s e e e e ennas 2
Tool Install Dryer Glass Gasket .....ccccccerrieimrcseenssseessssneennns 1
Gasket, Outer Rim BlacK......couiieiiimeiimmiiienns s e 2
Handle, Loading DOOF .......ciiieuiiiiriiirrnisere s rn s ee e s e ennns 2
Screw, Handle 1/4-20 X 3/8 .iuciiiiiimiimniimnsninssns s sensssnees 2
Stud, Door CatCh .iiuviieiiiiiiirirs e s e s 2
NUL, HEX tirireiiieiie e rrnsn e s sna s rasan s sn s rea rrnnrnn e 2
N LTy Yoo o o PR 2
Catch, Loading DOOF ...ceuiiiieiiiiiiiicre s ern s sen e eeenns 2
Pop Rivet for mtg. catch .....coveiiiiciiicr e, 4
e 41 1] 3 T 4
1Sy o1 T TN [ N 6
Panel Assy., Front- Lower (Wht) (LRG Vault).....c....cceuunnneeee. 1
Panel Assy., Front- Lower (SS) (LRG Vault).......cccccevveuenreene. 1
Panel Assy., Front- Upper (Wht) ..c.coviieiiiiieiciireecceeeeee e, 1
Panel Assy., Front- Upper (SS) ..iiieceerrreirierncnrienneeennnseens 1
Screw Phillips 10B X 1 3/4"....cciiiiiiiinisninisrrsssnsssssnrnssssnen 8
Washer Finish .....cccciiiiimiisir s ssssnnns 8
Strap, Hinge (BIack) ....cccooiiieiiimieiiiiiece et ere e 2
Plate Hinge Backup......cccuccceerrciemrnsseeenssnesssssnessssseessssnsessssnenas 2
Screw, Hinge to Panel ........ccceoiiieiiiiiici i ere e 8
Screw, Door to Hinge Strap (Special Black Type) .............. 2
Washer, FIDEr ..iviiiiiiiiiiiiii s s e s e 2
Acceptor-Coin, Optical .....ccoovriviiiiiiiirccr e e 1
Retainer, Coin ACCEPLON ..iviiiieiiiiiiiic it re e n e e 2
A3 o £ 4
Switch, Optical (Replacement) .....cccceeeiiieiiiiiiiicieenceeeennn, 1

Part # 8533-090-001 5/19 @



Cabinet Group Continued

Key
14
15
15

*

16
17
17
*

18
18
19

*
*
*

20
20
21
21
22

N

XN % % % X % ¥ % % %X ¥ ¥ % %

NN
@ oo

Part Number

9994-030-001
9435-037-002
9435-037-001
9545-020-009
9994-031-001
9435-020-001
9435-028-001
9545-020-009
9412-167-002

9412-167-001

8650-012-003
6292-006-010
9095-043-001
9627-859-003
9857-198-002
9857-198-004
9435-038-002
9435-038-001
8650-012-003
9095-041-001
6292-006-007
9150-045-001
9627-855-001
8640-276-002
9501-006-001
9486-137-002
9209-037-002
9866-004-001
9866-004-011
9435-003-009
9435-029-001
9532-074-003
9805-029-002
9555-057-002
9545-008-001
8544-006-001
9074-365-001
9277-041-011

9732-253-001

9732-102-011

9555-057-003
9277-063-001
9277-063-002
9527-007-001

9544-041-002
9942-038-005
9545-008-024
9807-099-002
9807-099-004

Description Quantity
Escutcheon, UPPEr ..ouueicieciriesvrrnsssrsss e ress s s e s e rnn s e e s emnnns 1
Trim, Overlay-Upper, BlUE......cceeueiiiirirniie s rrrene s seesrsnns s eeeenns 1
Trim, Overlay-Upper, Black......ccccceeirierirnieinirrrrnnsesseerrsnssesseeeenns 1
SCrew, #4-40 X 3/16..uuuuciicceeiriniiniseeeeerrr e e 10
ESCUEChEON, LOWET .ivuviieiiiiniienerrnssresssnssensssrnsssnsssensssnnssnnnsennnss 1
Trim, Overlay-Lower, BlU€ ......cceuueiiiirirnie s rrrense s seerrnnss s e eeeenns 1
Trim, Overlay-Lower, Black......cccceeiiiirirnieinirrrrence s eeesrssss s eeeenns 1
SCrew, #4-40 X 3/16..uuuuciicceeiriniiniseeeeerrr e e 10
Nameplate Stack Dryer EXpress, BlUE ......ccvvvvreeeeeevierrnnnscinsennnns 1
Nameplate Stack Dryer Express, Black .......cccceceveeerirrrnnncinrennnns 1
Lock and Key, Lint Drawer #6101 .......cccceevvreirrrnncrrrnnssernssrennnns 2
Key 6101 only for Lint DraWer .....ccoieeeeenesrreermnsscessesrenssssssseennns AR
Cam, LOCK Lint DraWer ...vveieerrreierssrrnsrenssrsssssesssenssssssssnsssnnnes 2
Harness, Main-Electronic Control .......cccceevrreiiiireininnennnerssneeenns 1
Controls Assy, 24V, BLU ...ccuueiiiiiirenccinerrrnsss s ssrnsnssssssessnnsssssnnes 1
Controls Assy, 24V, BLK ......uceiiiiiirnnciiserrrnsssssssrnsnsssssesssssssssnnns 1
Overlay-Control, BIUE .....cceuueeiiiirrrnncciserrrnsssssssernsnsesserrsnnsssssnees 1
Overlay-Control, Black .....ccuueeiiiirirnnciinerrrnsss s rssnssesseeersnssneeens 1
Lock and Key, Control #6324 .......ccceerrruiisinrrrrrmnssssseerrnnsssseseennnns 1
Cam, LOCK .iiveiiieiriniiernrrnn s sressrsssns s erssssnsssesnssnsssennsenssrnnssees 1
Key 6324 only for COMPULET.....eeueireerirnisisrrsrrnnssssseerrnnsssssseennnns 1
USB, ThUuMDbBAIIVE.....cccierrerisssserreerssssssssnesssssssssessssssssssnsssesssssnsessnenns 1
Harness, Heat SeNSOr......ccieveirrerrirrasrerrsres e snnrenssnssnnsenssnssens 1
Wire Nut Connector GreY .....civvireiiirininsninninisssnisssssssssssssssssasses 4
Sensor Temp Control (serial #200588)......ccevuuieerrrrrrnnsersrerrennnnnss 2
RS = 1 = e U 1] O o 2
Grommet, 3/16 ID .iuivieiireiririirrnrrrs s rrsrrrasrennserssssnsssnnnes 2
Lint Drawer Assembly, BIUE .......coviierrmrniisirrermnncenserrresssssseeenns .2
Lint Drawer Assembly, BIack ........ccccccevieevimermnncinrerrrnsssseseennns .2
Overlay trim, lint drawer, BIUE ......ceuueeiiiiriniiriierrrnnscn s erersnen e 1
Overlay trim, lint drawer, BlacK........ccoiveerrnnsiniirerrnnscnieeernnnsnenens 1
Felt Seal ( back of lint screen assembly ) .....ccveeeeiiirrrniiniieeennnn, 2
Lint Screen Assembly ONLY (N0 front) ....ccovveeeeessserreerrnnssnsnreenenss 2
Replaceable Lint Screen OnlY ..u...cvvieeieeissinnrerresssss s eerennssesseenens 2
Screws 10Bx 1/4 Lint Screen Strap Hold Down ......cceeeeeiieeeennnne. 32
Leg, Leveling 1/2" .. er s s s rren s e nnna s eeeee 4
(@00)V/<] g 0= o1 o Y= i o] o) 1S 1
Insulation Cabinet COVEr .......vveeiiririrrrrrresere e 1
DDAD Kit for Dryers without Neutral and using 208-240 volt .......... 1
LP Kit fOr DDAD DIYers....ccucuieeuserrnnssrrnnsssrrnssssensssssnnsssssnssssennses 1
Replaceable Lint Screen Fine Mesh Only .......ccvvveeeiiieeeennciniennes 1
Insulation-Front Panel-Top Half ........ccoeeveeiiiiiierennccnceeernnnnnees 2
Insulation-Front Panel-Lower Half..........eueuiiiiniinnnnnininnnneeeeeeenens 2
Standoff Wire Saddle.......ccivierrrrririniiiir e rrrrrerer s e 8
YU = o Bl 1T T I I 1
Vault, CoIN BOX wuvvvvverersssererssssrmmsssssmssssnsmsssssemsssnmsssneesssessssnesssnn 1
Screws, Mounting-Coin Vault ......ccceeeerreernseensesssesssessseesssessssensnne 2
Coin Box AsSY, Large BIUE ......ccccvvveerrserrsseriseesssessssesssssssssesssnssssensane 1
Coin Box AsSY, Large BIackK .....ccccceverrrsersssemsssesssssssseessssessssesssessnsenss 1

@ Part # 8533-090-001 5/19




NEXTER
STACK DRYER

Part # 8533-090-001 5/19 @




12

@ Part # 8533-090-001 5/19




Control Parts Group

Key Part Number Description Quantity
* 9857-198-002 Controls Assy, 24V, BLU.........coceeeeimemrmmsmssssssssssssssissssssssssesessnens 1

* 9857-198-004 Controls Assy, 24V, BLK .........ccvceeermimmmmsssssssssssssssssssssssssssesessnen 1

1 9826-008-001 Trough ASSEMDIY ...eevvceerrrerrrseersser s ssr s e e sssr e sne e snnenas 1
2 9035-062-002 Button-Push, Control, BIack ......ccccverennnisnniisennnsseensssseennssenns 2

2 9035-062-001 Button-Push, Control, BIUE.......cccrvrrierernssermnsssnnnnsssensssssnessssnnns 2
3 9538-166-011 Spacer-Metal, 4mMM .....coccvicincier e 4

4 9486-158-001 Retainer-Push BUtton ... 2

5 8640-424-002 Nut-Hex, Elastic stop, #4-40 .....cccccrrrmrermersmssemssesssesssnssennns 4

6 8652-130-038 Terminal-Grounding Clip .cccvveerrscerssrrsseerseessse s essseessneesns 1

7 9534-365-001 Spring-Flat, CoNtrol ......ccccvrrmrnsemrnserses s sssessseesseesssesssnenss 1

8 9545-008-001 Screw-Hex, #10B X 1/4 ...cvccevversemsrsnsesssessesssssssesssessssssssssennns 2

9 9545-044-010 Screw-Hex, #10B X 1/4 ..vccvcersmsserssenssesssessssssessssssssssssssanss 10
9 8641-582-005 Washer-External tooth, #6 ... 10
10 9435-038-001 Overlay-Control, Coin, Black ......ccccvverrrsemrssensssensssessssesssnnnnnns 1

10 9435-038-002 Overlay-Control, Coin, BIUE ....cccccrrerrrnrersnersssersseessseesssessssens 1
11 9021-041-001 Acceptor-Coin, Optical ......ceeveniiiiiirrrrsn e, 1

* 9486-136-001 Retainer, Coin ACCEPLON ..iiviiiiinirniiisnirinrssrs s s snassees 1

12 9545-053-002 150 (= 4
* 9801-099-001 Optical Sensor, Replacement........cccviirirrrnssnirerennssnineeeennns 1

Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)

* 8220-155-001 Wire Assy, Jumper, 30Lb Stack CoiN.....ccvueevrrenevrernsnirnnnnnns 1

* 8220-155-002 Wire Assy, Jumper, 50Lb Stack Coin......ccceevrreneirernsnirennnnnns 1

Part # 8533-090-001 5/19 @



Hinge Plate Cover

1 9074-341-002 Cover-Hinge, BlIacK ......ccovieeruieiiierinnsccniserrrsssss s e ssnnssssseresnnssssnenns 2
Note: Before Serial # 220625 Holes can be drilled in hinge plate to install (#18 Drill bit).
2 8636-018-017 Screw-TRHDCR, 10B X 3/8, BlaCK.....cussermssrsmssessssessessssesssssssssssssessnss 4

Door Switch Group

Part Number Description Quantity
9539-487-001 DOoOr SWItChES euviiiieiiiricr et e 2

@ Part # 8533-090-001 5/19




Notes

Part # 8533-090-001 5/19 @




Bearing Housing Group

Key Part Number Description Quantity
* 9803-160-003 Bearing Housing Complete Assy (Includes bearings & Spacer)....... 1
1 9241-161-002 L (oW ISy o =TT ] o o 1
* 9036-130-001 Bearing, Ball, FrONt .......ccveiiiiic et r e 1
* 9538-139-002 Y= Tol ] A 1=t | [V [P 1
2 9036-130-001 Bearing, Ball, REAr ......ciiiieiiiiiic it r e rn e e e e 1
3 9545-049-002 Screw-Wizlock, 3/8-24X3/4 ...covviviiieieeeererrsssssssses s s eeeeeenes 4
4 8640-400-002 NUL, 5/16-18. i iiiceieiiireessnnssrs s e e s e e s e 4
5 9545-049-001 SCrEW, 3/8-24X1.cuuuueiciciriiieieiinis s s s s seeesrrr s ssss s s s s s s s s eseeesennes 2
6 8640-415-002 NUL, 3/8-24.. et 2
* 9538-139-002 Shim, TUMDBIEN .evereicccee e e e e ereees AR

@ Part # 8533-090-001 5/19




Tumbler Group

Key Part Number Description Quantity
* 9848-147-001 Tumbler Assy Complete W/Spider (GALV).....cevueeeirrrrrrnnnscseeeennnnnns 1
* 9848-142-002 Tumbler Assy Complete W/Spider (SS & Galv front) .....eeeeireeennnnnn. 1
1 9848-146-001 Tumbler Assy (GalviNized).....cvvurieerrrrrreneeir e e e 1
1 9848-146-002 Tumbler Assy (Stainless Galvinized front) ......cccceeevivvereenceneeeennnnen, 1
2 9497-019-003 20T N 100 o) [ P 3
3 8641-554-001 Washer, SPeCial.....cucceiiierrensiiierrrrss s e serrnss s e rennssssseseens 3
4 9552-013-000 1] 111 N AR
5 9568-015-001 OPIAET ASSY..everirrrrrrnnnsssssssssssssssssssrsserrerrrrrssssssssssssssssssssnsesnsennnnns 1
6 8640-415-004 NUE, WIZ LOCK vvivveeeieerrererssssssssssssss s snssssssssssnenessnssssssssssssssssnsns 3
7 9538-164-002 1Sy 0= 1ol =] Sy g R 1
8 9487-234-005 B[] (=TT Tl 2 o 1
9 9908-049-002 LU A B 1Y P 1
10 8641-581-026 Washer -Flat......cccoeiriiininiiiiees s 1
11 8641-582-016 LockWasher - INtTOOth, 1”7 ...iiieiiiiirreerrrnnrren e e e e e ennneens 1
12 9545-017-009 SCrew, 1/2-13X1 1/4 . iccicieiieerinisees s ceee e rrr s ssns s s sn s ss s s eeeeens 1
10 12

I 1+ |- =|[Hi=s

A
All
—_— o s
2 3 1 4 5 6 7 8 9

10,11,12

Part # 8533-090-001 5/19 @




Burner Housing Group

3
<

*

OO0 %X *xNOUTh~,hWN

Part Number

9803-220-001
9454-831-001
9454-826-001
9454-790-001
9049-080-001
9454-791-001

9074-307-001

9828-015-001
9545-008-001
9545-008-006
9452-729-001

9545-008-001
9003-220-001
9048-020-001
9545-008-001
9452-730-001

9545-008-001
9029-192-001

9538-142-001

9545-045-007
9576-203-002
9074-336-001
9875-002-003
9545-045-001
9857-134-001

9381-012-001

9425-069-023
9425-069-024
9029-175-001

8615-104-038
9576-207-008
9545-008-006
9825-061-001
9732-102-011

8665-073-045
9838-018-001
9379-196-001

Description Quantity
Housing Assembly, Burner (1 thru 7) ....ccceeeiiveiciiiinncneeenen, 2
Panel-Burner Front & Bottom ......c.ccccevccciniccsenscseeensseeennnnns 2
Panel-Burner, Side LH .....ciiiiiiiiss s s sees 2
Panel-Burner, Side RH ... s snassees 2
Baffel-BUurner ...t e 2
Panel-Burner, TOP ...c.ceicieeciiceneierincisseneesrensssensssrnnnsssennes 2
Cover-Burner, TOP iiuviircirrsiirssisssirssssssssssssssnsssnsssnnsssnnsssnns 2
Connector Assembly-Burner .......cccovieeiiiiiiciiiicc s 2
SCrews-#10B X 1/4 ...oviiiiiiiiiiirrissss s snns s snenns 8
Screws-#10AB X 3/8...iciiiiiiniiiirrrnsn s 46
Service Plate baffle Recirculation Chamber Clean Out ......... 2
SCrew-#10B X 1/4 ..oiiiiiiiiiisiiirrissss s s ssssss s sennnnn s 16
Angle, Burner SUPPOrt ....ccueiiiiciiriec et e s e e s e e eees 2
Burner, Main .o e e e e 4
SCreW 10B X1/4” ivuiieiiriirniirirsnsssnssnsarsarsns s s snssansansans .8
Service Burner Plate Front... .....cceciiieci e ierece e sernnns 2
SCreW 10B X1/4” ivuiieiiriirniirirsnsssnssnsarsarsns s s snssansansans .8
Bracket-High Limit........cceeiiiiiiiiirce e eren e 2
Spacer, Hi-LImit ....cciiviiiiiiiiis s ss s rnss e enns 4
SCrEW 8B X 3/ iuuiieiiriirirniirinsnsssnssssssrsassss s snsssansnnnsnns 4
Thermostat, Hi-Limit ....ciciiieiiimiiis s e 13
Cover, Hi-Limit Stat .....ccoviiiiiiiirnrn e rn e
Electrode Assy, Ignition .......ccccivieiiiiicc i e e 2
Screw, Electrode Mtg 8B X 1/4” .....ciiieiiiieieieinesseenesernnns 4
Control ASSY, GaS .ieuiiiieeiiriiniisinnesrrnsssesnesernss s s ennsesernnnns 2
Manifold, ASSY euiiiieieiiiiiiiciie e e e e e 2
Orifice, Burner-Natural #125.....cciiiiimiiniinnnn e 4
Orifice, BUrNEr-LP #49.....cciiiiiii i s e e nees 4
Bracket, Manifold ........cooveiiimiinininnnis s e 2
Pipe Plug in end of Burner Manifold ........cccecoveeneiiieniinnne. 2
Thermostat, Safety Shutoff ..o, 2
(S (= 4
Cover, Safety Stat .....ovcceeiiiiiir e e 2
Kit, LP Conversion DDAD Kit ....cceevrrerrnireinrnsrenrmssrenresenns 2
Nipple 1/2” X 2 BlaCK....ccceiiieiiiereciicee v een e eren e e 2
Welded One Piece Gas Pipe Assembly ........ccccevvvenciiennnnnnns 1
Valve, Gas Shut Off ....iiiciiiiiiiiiinins s 1

11

Part # 8533-090-001 5/19




16

17

Burner Housing Group Photos

Part # 8533-090-001 5/19 @



Rear View

A

ey

H = X EREERREREERENE XN X000V 00 X X0 ¥ ¥ xUPDWNERE X ¥
[e) 08, ] ANNWNFEHOO N

* ¥

*

17
18
18
18
19
20
21
22
23
*
24
*
*
25
%
%

25

27
*

Part Number

9627-861-001
9801-095-001
9539-461-009
9029-174-001
9008-007-001
9451-169-002
9545-020-001
8640-401-001
9550-169-003
9545-008-001
9376-330-001
9452-740-001
9545-029-008
8641-582-003
9545-018-019
86411-582-007
9538-,163-006
8641-581-017
9209-086-002
9538-166-006
9453-157-001
9545-028-013
9962-017-002
9278-040-001
9991-053-001
9545-029-010
9545-029-003
8640-415-004
8641-581-035
9861-022-001
8641-581-035
9487-200-003
9908-039-004
9036-145-002
9538-164-002
9487-234-005
9908-049-002
8641-581-026
8641-582-016
9545-017-009
9040-077-001
9040-073-009
9534-319-002
9099-012-002
9248-,022-002
9125-005-001
9451-146-001
8520-141-000
9545-008-026
9825-059-001
9074-314-001
9545-008-024
9973-030-001
9453-157-001
9029-173-001

Description Quantity
Wire Harness Overtemperature SWitch ........ccccveeeeiiienrnnnnn, 2
Switch Assy, Air FIOW ....ccveeeeciiiirrieecn e e rnnnnee s eeeens 2
Switch, Air FIOW .civuiiiiiiiirisscin s s ssssassssennens 2
Bracket, Switch- Air FIOW ...cccuuuiiiiiriiiinnn s ssessssnnns 2
Actuator, SWItCh.....ooiiviiiisii i s 2
L TR o = N 2
SCrEeW 4-40 X 5/8 ruiiiiieiirirririrsirsss s s snaneans 4
Nut, Special TWin .#4-40 .....ccceei i e e 2
Shield, SWItCh ...uiiiieii i e 2
SCreW 10 BX 1/4" .veiiiiiieiirirrirnirsirssnrsnsa s ssns s snassanssnnenns 6
Motor, Drive (Baldor)........ceeeuueeniirrrencsnns e rrsnssssseesnnssnnnnes 2
[ = (] (o g\ o 2
BOIt 3/8" = 16 X 3/4" .eereicrirrre s e e rrr e 8
Lockwash Spring 3/8.....c.cccieeeciniirrmnnsnnnnsrrrenses s seersnssnnnnes 8
Screw, Motor Plate to Back Assy. 1/4-20x 2 1/2....ccceeiiiennnns 8
Lockwasher 1/4 ... iiiiii it e e 8
Y 0= 0] 8
Flat Washer 1/4 X 7/8....uiiiiieiiiiinisssssssssssssssssssssssssssnsnennns
Rubber Grommet .....ccccoiiiimiimiinrrrs s 8
Grommet SPACENS ..uuuiieuiiinirrc st s s s s rra e n e neas 8
]| 1V 17 o] o PO 2
SCIEW, SEL..iuiiiiiirrnrrrrrnrrrr s rrrnsrrs s rnsrrnsrnnrrassassensenns 4
Back Assy, Blower HSg .....ccivuueeenierrrrnssnnnserrnnsssssernnnsssnnnns 2
Impeller, W/Set SCrews ........cevieerensssinnrsrrssssss s eessssssssseneens 2
SupportAssy, Intermed. Pulley.......ccccovvririerieeinnerrenncineeeeens 2
Bolt, Rd Hd 3/8-16 X 1 1/4 ....cccviiiiiiiieeeererrerer e snnns s 6
Bolt, 3/8-16 X 1 1/2 coeeeiiiei ittt rra e e 2
Nut Flange Wiziock 3/8" - 16.....cccciiiiiiirininsnsnsnnsnnn 6
Washer, Flat ......ccccooiiiiimminiri e, 6
Arm Assy-Tension, Complete.......cceeiiriniiimrencnieencseeenneens 2
Washer, Flat . ..o e e 2
Ring-Retaining.....ccccciiiiiiicirs s e 6
Pulley Assy, Intermediate with bronze flange bearing.......... 2
Bearing - Bronze Flange ......ccceeviierreninnnnsssnnnssssseesnnsssnnnes 4
Spacer-Shaft (See Tumbler Group for Expandrd View) ........ 1

(] (=TT Y@l o TR 1

]|V T 1Y o 1

Washer -Flat......cccooiriiiiirrer e 1

LockWasher - INtTooth, 1”...ciiiiiiiiiiirinrrnnnrrsnrenr s rrnnernnnnes 1

Screw, 1/2-13X1 1/4 .oucicicieiiien e s s 1

Belt, Drive- MOLOr .vvvuiiieeiiiirrn e srra e e srra e ras s ereans 2
Belt, Drive- TUMDIET ....ivveeiii i errae e e e e reaa 2
15y 01T TR 1= = (o o T . 2
Chain, TENSION ....iiieeieieres e e e s rraa e naaa s 2
[ [0 To ) S 113 T o o 2
Damper Inside Duct EXhaust .......c.coeeemmimininrnsnsnnnninnnnnn, 2
Pin, Damper HINGE ...c.viiieiiiiimniiiinsnn s snansneans 2
N LU Y o] o T 4
SCreW #10B X 1/2 ucceiieiiiiiieesesee e sreessssssssssssess s s s s s e s e eeenns 6
@00V 10 [l U o] o= 1
(@007 < g D] [ o o < 1
SCreWw 10ABX 3/8"...cicerseersrrrrrssrsssessssssnessssssesssesssssssssssssssssnnss 80
Heat Recirculation Assembly DUCE .......covvirirmennccnirerrnnnnnnne 2
Motor PUlley - DIVEF ....cviieieesccnseereess s s rrrsnsss s s e esnnssnsnes 1
Bracket for Wire Harness Under Burner Housing ................ 2

@ Part # 8533-090-001 5/19




Rear View Photos

19

Part # 8533-090-001 5/19 @




Rear Panel & Cover Group

Key Part Number Description Quantity
1 9208-124-001 Back Drive Guard Panel.....cccviiiiiiiiiiiinins s nansees 2
2 9208-123-001 Back Side Guard Panel .....ccviiieiiiiiiiiinmsins s s nees 2
* 9074-365-001 Cabinet (TOP COVER) ....ccuuieiiiririenuessrerrsnssessserneesssssssessnns 1
* 8544-006-001 Legs Leveling....c.ciiieeeiiiei et srn e e e e 4
4 9108-117-001 Electric BOX COVEL iuuiiiiimniiiimsiiiinsiisnssssssnsssssnssssnnassenanes 6
5 9545-008-024 SCreWs 10 AB X 3/8...iiieiiirisniiiinssssnisnssisssssssnssssnnsssssnnssnns 4
6 9109-113-001 Top DUCt W/ ROUNd ...uuuiiiiiiieiieiie s rennses s errrss s s erenann e 1
7 9074-319-001 Lower Duct Cover / Board....ccovvemimimimnissssssssssssssssssssssssssssssnenes 1

@ Part # 8533-090-001 5/19




Part # 8533-090-001 5/19 @




Control Assembly Group

Key Part Number Description Quantity
* 9857-169-011 Control Assmbly Complete (all below included) ....cccuueeeviirirennninnnns 1
* 9074-317-001 CONLrol BOX COVER wuvvurursnsssssssisissssseresrnrnrsnsssssssssssssssssssssssssnnennens 1
1 8653-068-003 Connector Conduit 3/8"” STRuuiieieeirrrrarrrrsnsrnirssrssrsa e 1
2 9558-031-001 Strip Terminal Marker (Behind Input Power) to above #3............... 1
3 9897-035-001 Terminal Block Assembly Main Power Inlet .....cccccovveivenniieineeeennnnen, 1
* 9545-008-024 SCrews 10AB X 3/8" ...uicicierrrrrininsn s s ereerrrrrsers s 4
* 9627-859-003 Wire Harness - POWEr Main .....cceeviirensnmmrssnmmssnsssss s 1
4 8220-001-478 Wire Assembly Green 7" ....uceiiiereenics s errrrss s s e rrnsses e rrre s sseeenns 1
5 9545-008-027 Screw # 10-32 X 12 GrEEN ..cvevivivieivereererersnsssssnssssssssssssssssssenneenens 1
* 8641-582-006 Lockwasher Ext TOoth #10...cuuuiiiiiimmmminnirr e 1
6 9897-026-002 Terminal Block Main Power Middle ......c.ceiirerirnnenineerrnnsssnseeennnnens 1
7 9897-026-001 L1111 0T 110 ] ool 2
* 9545-045-012 Screw #8 ABXxI 2 for terminal blocK.........covveveiiiiieirnscn e 6
8 8711-013-001 Transformer CONLIOL....uuricriseersrrrsrssrsssrsssessesssnsssesssessssssnessesssessssssnnnns 1
* 9545-008-024 SCrews 10AB X 3/8" ...uuicicierrrrrinins s s s eererr s s snrs s 4
9 9857-182-001 Ignition Control ....ccveceiiiicire e e 2
* 9545-008-018 SCrews 10AB X 3/4” ....ccicieiieiiinins s e e e 4
10 9631-403-009 Wire Assembly High Voltage Upper......cccceveeeiirermnnncinierreennsssseeenns 1
11 9627-867-005 Wire Harness Ignition Control UPPer......ccceeeeeerirrrmssssrseernnnsssnssenens I
12 9631-403-008 Wire Assembly High Voltage LOWeEr .......cceeueeiiieviennncinierrenneseeeeenns 1
13 9627-867-006 Wire Harness Ignition Control LOWEr ......cceeueeerirrrmnnssssrernnnsssnssenens I
* 9053-067-002 BUShING WirE 7/8"...ceveieeeerernsnssssssinissss s s sees e e s se s snns s sssnns s 4
14 9200-001-002 Fuseholder ASSEMDBIY ......cciviiiieeiiiiirerrrrre e e 3
* 8636-018-001 FUSE 1.5 AMP.iiiiiccccicceeeers s s s s e e e r e snsn s 2
* 8636-018-004 FUEE 2.5 AMP.utiiiiseiseessressnessssssssssssnssssssssssssssssssssssssssssssssssessesssnssnnnns 1
15 5192-299-002 REIAY POWET ...iiiiieceeeseeeesese s s es s s s s s e e s e e e nrannn s snnnseas 2
* 9545-045-012 Screws Power #8 AB X 1/2”...ciiiiiiiiiceeereeesssss s sn s s s sseeneenens 4
x 8220-062-036 Wire Assembly Red/Black 14" ........ccoiiiiiimeiiniirernnncsnseerenssssseeenns 1
* 8220-062-037 Wire Assembly Red/White 14" ........ceeeeiiiinsssininnnnnneeeseseseeresssssssnes 1
16 9627-864-006 Wire Harness Motor EXtENSION....u.viiresisieresnrrsssinrssnsesssrsnssssnnnns 2
17 9527-007-001 Stand Off - Wire Saddle / Arrowhead .......ccvvrririmirsnnrsnsrmsssnanenes 5
18 9627-863-001 Wire Harness Main Extension Access Under Burner Housing.......... 4
(zign'tArr?qlpProtectlon Fuse 14 1 14 Ignition Upper Pocket

Protection Fuse 1.5 Amp

Not Shown:

24VAC Ignition Lower
Pocket Protection
Fuse

@ Part # 8533-090-001 5/19




o
L

Part # 8533-090-001 5/19 @

5
4
9
15
15
9



Coin Accecptor

Key Part Number Description Quantity
1 9021-041-001 Coin Acceptor, Optical.....cccveeiiiirrreieirir e eeeens 1
2 9801-099-001 Sensor-Optical, Replacement.........cuveeeeiirrrrnniininer s eersnnenenes 1
3 9545-039-002 Screw, Heighth Bar, 3mm......cccoiiiieeiiiiec e er e 2
* 9486-136-001 Retainer, Coin ACCEPLOr ..iiiiiiriiiriiirnirinirss s e 1
* 9545-053-002 SCIBW trrrrererssnssssssssssssssssssssereerrrrrnsnssssssssssssssssnsssssseneenmnnnrnrnnnnnns 4




Wiring Group

K
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*

ey

Part Number

9627-911-001
9631-403-001
8502-645-001
9506-544-001
9627-860-001
9627-860-002
9627-863-001
9627-864-001
8220-062-036
8220-062-037
8220-062-038
9627-861-001
9627-862-001
9627-855-003
8527-112-001
8502-763-001
8502-764-001
9506-544-001
8514-233-001
8507-365-001
8507-330-001
8507-350-001
8220-137-001
8220-001-466
8220-095-038
9506-544-001
8220-095-040
8220-095-041
9052-067-002

Description Quantity
Wiring Harness- Main POWer..........cccooccvceiiiiiiieeeie e 1
Wire, Hi Voltage, Spark 38”.........ccooviiiiiiiiieieeeee e 2
Label INStruction..........cccoiiiiiiii 1
Wiring Label Schematic/Diagram ..........cccccevvcveeeiiiieeeneeee 1
Wire Harness Ignition Upper Low Voltage ............ccccceeen. 1
Wire Harness Ignition Lower Low Voltage ............ccccceeene 1
Wire Harness Main EXtension .........c.cccocceiviiiniciniin e 1
Wire Harness Motor Extention ..........cccccciviiiniiiiinee 2
Wire Assembly Red/Black 14”..........cccccoviiiiiiiiieee e 1
Wire Assembly Red/White 147 ... 1
Wire Assembly White 147 ... 2
Wire Harness - Overtemp / Airswitch ...............ccccoiieinnnnn, 2
Wire Harness Main Controller w/ Door Switch Wires ........... 1
Wire Harness - Heat Sensor .........ccoccveiiiiiciice 1
Decal Lighting and Clearance...........ccccccevivviiieniiiieieenie, 1
Label Warning & NOtiCe ........cccuvviiiiiiiiii e, 2
Label Warning Dryer, FRN/SPN ........cccccoviiiiiie, 2
Schematic /Diagram.........c..eeveiiiiieire i 1
Operators Manual .............ooooeiiiiiiiiiiiiiiieee e 1
Instructions Convert Dual Voltage ..........ccccccceviiiiiveiiinnnnn. 1
Instruction Transient Voltage Suppressor .........ccccccveveieneen. 1
Instructions Dryer Install / Start .........ccccooiiiiiii, 1
Wire Assembly Green 247 ..........cceiiiiiiiiieeee e 1
Wire Assembly Yellow 4 7/8” Gas Valve ...........c.ccccceeveenee 2
Wire Assembly Orange 48”.........coeveiiiiiieeeeeee e 2
Wiring Schematic/Diagram .........cccccovvciiieeeiniiiiee e 1
Wire Assembly Orange 24" .........cooveiiiiiiiieeeeee e 1
Wire Assembly Brown 24" ...........ccccoeiiiiiieieieeee e 1
BUShings WIre 7/8” .......cueeeiieiee e 4

Part # 8533-090-001 5/19 @



Wiring Diagram for DC30x2

UPPER
FLAME
¢ SENSOR UPPER
=SS T
UPPER + 1
SPARK T ¥
oSN s ELECTRODE | /1|
! N P _ “#2 BIK 6171
I Tzgoleere; & !
| St TR LI '
~ i 2R 22 cnoaao) I
YL i
I Ca2le | <[2 |0 I
z is 225
| BLU B = |
I RED ° g | 9539—-461-009
I | | o #2 BRN 58",
UPPER
| | @H,_UM,T STAT  208—240V (L1, L2)
| L BRN—13 | o ORG—12
N} _ 3|8
| o ORG=12|%%
I = w TTTTTTE
| | o [
Blk—7 2
]| ek © g, 88853
L EE BRN=13 slely 5ol 05 TIVIL
6 6 = =l -3 -
| m|m #6 WHT WHT| n 883 | 2 2 LR
| R #2 BRN Y |52 g3, @2 Fii¢:
| ngx‘?‘m #6 BRN — .~ £°5 : % 88888
P a1 2 -
c[S[OR {A #6 REDI— =m
o 2 o
: {‘,-.’ﬁ; <|3 N = fet I 01
g = = @ 4 BLK 15" 4
| i WHT-11 = |5 |ol@ 4 RED 15 ED 87 FZBLU/WHT O ||
| o e 2 V/W 19 VIO/WHT 85" I3 Vio/WHT | o
5 #2 BRN| o1 2 0/W 19 S ORG/WHT 85" ' #5 org/whT T C ||
| . el i 22y ! Z VIO 177J(t#3 VIO 85" I SOl 9 ||
| = RN 1 = [ 4 ORG 13 ORG 85" | F3oreT o[, &
-tITE] B 4 WHT 19"8E[5 WHT 741 e 7710 DS 1
| g y 5 S RED/WHT 87" | YEL @/‘?’BLK o |l — B
| | P32l |«
I RED/BLK-9 I 4LB__|3 W1
| | UPPER K2 |
| L I RUN RELRD g é | UPPER
| e 5 | | TEMP
- - - - 00t #3 BLUAWHT _,SENSOR
| = |3 [ o Ll 110120V | B reo/war 11! 2
f < > e EE | UPPER DRIVE &
| — blw R o [ MOTOR I K116 o2 | |l 2
“ R B3 [l b <o | LOWER i
l Reprd SO | RUN RELAY =1 ||g
| YOG o g = | | P &l :
| B T T o MR 1 ||| B Bl G
™ i #7 el | 5 VBe e 3
| BN > s #7 yell | T B svoototy £D
| Elee Hii: || e B e
| %";.um o | JMODEL  SERIAL vie—"l
| _‘_‘Clrﬂﬂ #7BLE—K5_‘:'_ | L MPERS COM GR$ T §
x| = 1 I
NS TSI | b uUsB |_° T |
| R #1_WHT =l0lm|o| <[ 1 ool < I B fx P18 o bl i
| L 82201002-037 14" IGRFYSEGE! | 1) o1y 6 | ETHERNET SEE B
2 BLK 61"
| = - B | P20 Pl | [2
| o = I ] P 5] | Gry |
I 5 L @ L 4| ELECTRONIC ] $
| 7 © b CONTROLLER 1 [ $
@ | |9857-198-00 BLU o 22 L
0 - 9857-198-004 BLK J o
| TFER === - Z
| § g — #2 BRN 58" ~ X MODEL™ ~ §§
IX -~ 82
' o SRR -7 (FACTORY NO < e
| SE B STAT 1 ACCEPTOR) N 8
BNl 8220-005-041 24* | |3IBRN-15  “orG-14 VEUSTOMER =1 ;
I <] =
| L 3 /| PAMENT b9 2igx Geiloiw \ g
5 Ot ey [l T ] lemom§ | \LOWER
| L [ 2 W | TEMP
| N \ 47K /SENSOR
I K
| /
N Ve
| ~" _ -
| LOWER
| DOOR SW
| 3 BLK #3 BLU/WHT]
I 9539-487-001
|
|
|
|

9506—-595-001B

WIRING DIAGRAM  DC30X2NC—15EC2X—

@ Part # 8533-090-001 5/19




for DC30x2

IC

Schemat

iring

W

7H 09 ‘ISVHd | ~>O.vNIwON\ON_‘IO_‘_‘ "AOIAY3S Y04 JILVINIHOS TVOINL03T3 SIHL NIVL3Y LNVLJOdNI

8 'A34 L00—G65—90S6

T 30081073 —XZJ3G1—ONZX0¢2a OJIIVINIHIOS TAM
WIVS ¥IMOT
.
THM
sosnas 118
s in s
$IMOT NS ¥y HIMOT - -
S~ Fo—ol I _
AdO (] 940 [1HM/940! ITHM/OIAT 2
e | A3y svo | ANOCL—0lL1L
g 3snd
1HM ~ | M | VST
| |
oA | T o — 42
n_uzwm/%.._ a3y N\ — _ _ =
Vo'l 2y “ “ oo
MITIONINOD 1HM O/ 1HM/a3Y |.HM/a3y | tHW/ma 1HM/na NS ¥ooq B o (@
AVI3Y NN QL X X (o
NOLLINSI ¥3MO1 _ e ! TAM/na YN0 _w Wm z
300410313 I I =
WaVS ¥3ddn
—— | | -
I I e
¥osNas 118 ¥OSN3S _ _
IAV1S ¥3ddn = 1VAH ¥3IMoT _
< I
HITIOHLINOD |
JINOY¥10313 |
YOSN3S _
1vaH ¥3ddn |
THM | |
o N N - NS S _
a3 a3 8 oo 0 O Nug 590 -1 owo !/ TOM ! o7 o7 o=
asnd VIS MS IV vis | aviEy svo | ANOZL—0L1 2K KEE
¥ITIONINOD Vo'l dWALS3A0 Yiddn  LNIT-TH _ 3ddn I = & |
NOLLINOI ¥3ddn diddn N d3ddn [oT I S - el
' | N °
THM /E\ a/a3u e e g
| AVI3d Nnd MS_¥00d
—_— ¥3ddn _ g ¥3ddn
S3OAIA INIWAVA dod | ———————1 Hra SAE
_ Aviowid ONMM 338 | | / T /E
z ——— / nia/ya
= Hﬁ 7 a3
ES 5]
*LINONID ONLYAH ¥0d4 SININTNINOIY ANV NOILYAMILO T -
40 NOLLJINOS3d 404 VANV SYINMO OL ¥343¥ °¢ @ A o
% °c & @ /| o
*03SS3¥d NOLLNE L¥VIS IHL ANV @ 2 = h m
Q3S0T0 ¥O0d IHL 'GIISILYS SI INNOD NIOD FHL (S g
NIHM 3SOT0 TIM LOVINOO AVI3M NM¥ MOIOW °Z = = /@
(S
"Q3SOT0 S| ¥OOQ NIHM G3SOTD SIHOUMS 1 1
‘0'N 34V S3HOLIMS ¥004 °L aNs N 21 11 aNO N 1
‘S3ION (N “17) AOZL—0L1L (21 ‘1) >o§|mou

Part # 8533-090-001 5/19 @

Return to Table of Contents




